

TEST REPORT

KEMTI Korea Environment & Merchandise Testing Institute <http://www.kemti.org>

459-28 GASAN-DONG, GEUMCHON-GU, SEOUL, KOREA
TEL: 82-2-2102-2500, FAX: 82-2-856-5618



No. : 1TY08-11235

Issued Date : DEC. 22, 2008

Customer : DUK IN CO., LTD

Date of Test : DEC. 22, 2008

Address : 1477-3, Kusan-Dong, Ilsanseo-Gu,
Goyang-Si, Kyungki-Do, Korea

Receipt Date : DEC. 15, 2008

Test Sample : TWIN RING WHITE

Test Results

Refer to the Attached Sheets.

Tested by
Name : Chan Joo Rhu

Technical Manager
Name : Hyo Sik Kim

The above test certificate is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC-MRA.

Korea Environment & Merchandise Testing Institute

President Chang Ro Kim

Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified.
The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently identical or similar products.

No. : 1TY08-11235

*Total Lead(Pb) content (16 CFR 1303, ASTM F 963-07^{E1} Clause 4.3.5.1)

Elements	Lead (Pb)
Limits (mg/kg)	<600 (by weight)

Results(mg/kg)
Sample < 10

* Remark :

- < = Less than.
- Test Method : Test according to EPA 3050B, determination of the migrated elements by means of ICP-OES (Perkin Elmer - OPTIMA 5300DV).

*Soluble Heavy Metal (ASTM F 963-07^{E1} Clause 4.3.5.2)

Elements	Antimony (Sb)	Arsenic (As)	Barium (Ba)	Cadmium (Cd)	Chromium (Cr)	Lead (Pb)	Mercury (Hg)	Selenium (Se)
Limits (mg/kg)	<60	<25	<1000	<75	<60	<90	<60	<500

Results(mg/kg) Sample Weight (If <100 mg)
Sample <5 <2 <5 <5 <2 <5 <2 <5 -

* Remark :

- < = Less than.
- Test Method : Test according to ASTM F963:2007^{E1} (Section 4.3.5.2), determination of the migrated elements by means of ICP-OES (Perkin Elmer - OPTIMA 5300DV).

- End of Report -